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Appendix 2 

TABLE A 1 ─ SALARY FOR AGE, SEX AND PROFESSIONAL(VALUES EXPRESS IN 2016 EUROS) 

Hourly wage Men Women Total 
Age    
     14-19  9.75 9.38 9.65 
     20-29  11.37 10.88 11.17 
     30-39  14.49 13.61 14.13 
     40-49  17.29 15.77 16.69 
     50-59  19.98 18.21 19.28 
     > 60 24.80 20.85 23.46 
Professional    
     Manager 46.10 35.24 43.44 
     Entrepreneur 29.92 24.36 26.86 
     Self employed 19.40 16.62 18.28 
     Clerks/employees 16.83 14.36 15.53 
     Commercial activities and services 12.92 11.01 11.84 
     Craftsman and specialized workers 12.43 9.59 11.93 
     Unqualified 11.34 9.76 10.96 
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TABLE A 2 ─ DRUGS CONTAINING AMOXICILLIN AVAILABLE IN THE ITALIAN MARKET 

 Drug Formulation Dose Limitations PP (€) RP (€) Delta (€) 

amoxicillin trihydrate 

generic 12 tab 1 g 1 tab 2-3ID  3.27 3.27 0.00 
sintopen 12 tab 1 g 1 tab 2-3ID  3.60 3.27 0.33 
velamox 12 tab 1 g 1 tab 2-3ID  4.20 3.27 0.93 
zimox 12 tab 1 g 1 tab BID  4.90 3.27 1.63 
zimox 12 tab 1 g 1 tab BID  5.60 3.27 2.33 
velamox 12 tab 500 mg 1 tab 3ID  2.94 1.90 1.04 
zimox 12 tab 500 mg 1 tab 3ID  2.98 1.90 1.08 
generic 5% os 100 ml 5 ml 3ID (10 sopra 25 kg)   2.33 2.33 0.00 
velamox 5% os 100 ml 10 ml 3ID (5 se <10 years)  3.10 2.33 0.77 
zimox 5% os 100 ml 10 ml 3ID (5 se <10 years)  3.27 2.33 0.17 

amoxicillin + clavulanic acid 

generic 12 bags 875+125 mg 1 bag BID (>40 kg) > 11 years 7.90 7.90 0.00 
augmentin 12 bags 875+125 mg 1 bag BID (>40 kg) > 11 years 10.20 7.90 2.30 
generic 12 tab 875+125 mg 1 tab BID (>40 kg) > 11 years 7.90 7.90 0.00 
augmentin 12 tab 875+125 mg 1 tab BID (>40 kg) > 11 years 10.20 7.90 2.30 
generic os 140 ml (80+11.4)mg/ml 3-6 ml BID < 11 years 13.20 13.20 0.00 
augmentin os 140 ml (80+11.4)mg/ml 3-6 ml BID < 11 years 15.03 13.20 1.83 
clavulin os 140 ml (80+11.4)mg/ml 3-6 ml BID < 11 years 14.53 13.20 1.33 
generic os 35 ml (400+57)mg/5 ml* 3-6 ml BID < 11 years 3.20 3.20 0.00 
augmentin os 35 ml (400+57)mg/5 ml* 3-6 ml BID < 11 years 4.20 3.20 1.00 
clavulin os 35 ml (400+57)mg/5 m* 3-6 ml BID < 11 years 3.52 3.20 0.32 
generic os 70 ml (400+57)mg/5 ml* 3-6 ml BID < 11 years 6.42 6.42 0.00 
augmentin os 70 ml (400+57)mg/5 ml* 3-6 ml BID < 11 years 7.57 6.42 1.15 
clavulin os 70 ml (400+57)mg/5 ml* 3-6 ml BID < 11 years 7.07 6.42 0.65 

* also available in formulation (80+11.4) mg/ml  
PP: Public Price, RP: Reference Price, tab: tablet, os: oral suspension, BID: bis in die,  nID: n times per day 
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TABLE A 3 ─ CORTICOSTEROIDS CONSIDERED FOR TREATING COUGH 

 Drug Formulation Dose PP (€) RP (€) Delta (€) 

betamethasone 

generic 10 tab 0.5 mg 0.1-0.2 mg/kg 1.01 1.01 0.00 
bentelan 10 tab 0.5 mg 0.1-0.2 mg/kg 1.33 1.01 0.32 
generic 10 tab 1 mg 0.1-0.2 mg/kg 2.08 2.08 0.00 
bentelan 10 tab 1 mg 0.1-0.2 mg/kg 2.73 2.08 0.65 
etason 10 tab 0.5 mg 0.1-0.2 mg/kg 1.01 1.01 0.00 
etason 10 tab 1 mg 0.1-0.2 mg/kg 2.08 2.08 0.00 

Beclomethasone dipropionate 
rinoclenil*# 

Spray 200 puffs 
4 puffs SID 20.80 0.00 20.80 

turbinal* 2 puffs 1-2ID 13.50 0.00 13.50 
becotide nasala# 4 puffs BID 9.00 0.00 9.00 

dexamethasone 
decadron* 10 tab 0.5 mg 14 tab for 7 days 2.10 0.00 2.10 
decadron* 10 tab 0.75 mg 14 tab for 7 days 1.95 0.00 1.95 
decadron od 10 ml 2 mg/ml 1-2.5 ml die 4.11 0.00 4.11 

* Class C (no reimbursed by NHS),# over 6 years old  
PP: Public Price, RP: Reference Price, tab: tablet, od: oral drops, SID: semel in die, BID: bis in die,  nID: n times per day 

TABLE A 4 ─ MUCOLYTICS AVAILABLE IN THE ITALIAN MARKET 

 Drug Formulation Dose Limitations PP (€) 

acetylcysteine 

broncohexal 150 ml od 200 mg/10 ml 5 ml 2-4ID > 2 years 6.50 
fluimucil 30 tab 600 mg 1 tab SID  14.90 
fluimucil 60 tab 600 mg 1 tab SID  22.90 
fluimucil mucolitico 30 bag 100 mg 1 bag 2-4ID > 2 years 7.50 
fluimucil mucolitico syr 200 ml 100 mg/5 ml 5 ml 2-4ID > 2 years 9.00 
flutoxil syr 250 ml 4 mg/5 ml 2.5-5 ml 3ID (=12 mg SID) > 2 years 9.00 
frobemucil 30 tab 600 mg 1 tab SID > 2 years 12.90 
solmucol 20 bag 600 mg 1 bag SID > 2 years 9.40 
solmucol 30 bag 600 mg 1 bag SID > 2 years 11.40 
solmucol 24 tab 100 mg 2-4 tab die > 2 years 7.30 
solmucol mucolitici syr 180 ml 100 mg/5 ml 5 ml 2-4ID > 2 years 9.90 

ambroxol chloridrate 

ambrotus syr 20 bag 10 ml 30 mg/10 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 9.80 
ambrotus syr 200 ml 30 mg/10 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 9.80 
ambroxol tecnigen syr 200 ml 30 mg/10 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 7.45 
ambroxol Union Health syr 150 ml 3 mg/ml 5 ml 3ID (1/2 up to 5 years) > 2 years 6.90 
ambroxol almus syr 200 ml 30 mg/10 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 7.50 
ambroxol angelini syr 250 ml 3 mg/ml 5 ml 3ID (1/2 up to 5 years) > 2 years 8.00 
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ambroxol EG syr 200 ml 15 mg/5 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 7.50 
ambroxol germed syr 200 ml 15 mg/5 ml 3 ml 4ID (up to 5 years 3ID) > 2 years 7.48 
ambroxol hexal syr 250 ml 3 mg/ml 5 ml 3ID (1/2 up to 5 years) > 2 years 7.50 
ambroxol mylan generics syr 200 ml 15 mg/5 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 6.80 
ambroxol pharmentis syr 200 ml 30 mg/10 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 7.50 
amobronc syr 200 ml 3 mg/ml 5 ml 2-3ID > 5 years 12.20 
azimil syr 20 bag 5 ml 15 mg/5 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 15.50 
azimil syr 200 ml 15 mg/5 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 10.66 
broxol syr 150 ml 15 mg/5 ml 3 ml 4ID (2.5 ml 3ID up to 5 years) > 2 years 10.50 
gammaxol syr 150 ml 15 mg/5 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 7.30 
muciclar syr 200 ml 15 mg/5 ml 5 ml 2-3ID > 2 years 9.90 
mucosolvan 20 tab 15 mg 1 tab 2-3ID > 6 years 9.90 
mucosolvan syr 200 ml 15 mg/5 ml 1 tab 2-3ID > 6 years 11.90 
mucosolvan syr 200 ml 15 mg/5 ml 3 ml 4ID (up to 5 years 3ID) > 2 years 9.50 
mucosolvan 10 sup 30 mg 1 sup 1-2ID > 2 years 8.90 
naxim 20 bag 15 mg/5 ml 1 c 3ID (1/2 up to 5 years) > 2 years 15.50 
naxim syr 200 ml 15 mg/5 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 10.66 
neo borocillina fluidificante tosse syr 200 ml 30 mg/10 ml 5 ml 3ID (1/2 up to 5 years) > 2 years 9.50 
secretil syr 200 ml 15 mg/5 ml 10 ml 2-3ID for the first 3 days, then 5 ml (up to 12 

years 5 ml 2-3ID, up to 5 years 2.5 ml 3ID) > 2 years 9.50 

viscomucil syr 200 ml 3 mg/ml 5 ml (2.5 up to 5 years) 3ID > 2 years 9.00 
zinpel 20 bag 5 ml 15 mg/5 ml 5 ml 3ID (2.5 ml 2-3ID up to 5 years) > 2 years 11.00 
zinpel syr 200 ml 15 mg/5 ml 5 ml 3ID (2.5 ml 2-3ID up to 5 years) > 2 years 9.00 

bromexine + sulfoguayacol 
tauglicolo 12 sup 1 sup 2-3ID > 2 years 11.00 
tauglicolo syr 150 ml 4-5 spoons/die > 2 years 9.80 

bromexine chloridrate 

bisolvon 40 ml os 2 mg/ml 8 ml (>12), 2-4 ml (>6), 1 ml (>2) 3ID > 2 years 7.50 
bisolvon 20 tab 8 mg 2 (>12), 1 (>6) tab 3ID, 1/2 tab 2ID (>2) > 2 years 7.30 
bisolvon linctus syr 200 ml 4 mg/5 ml 2.5-5 ml 3ID (=12 mg SID) > 2 years 6.50 
bisolvon linctus syr 250 ml 4 mg/5 ml 2.5-5 ml 3ID (=12 mg SID) > 2 years 7.92 
bromexina germed syr 250 ml 4 mg/5 ml 2.5-5 ml 3ID (=12 mg SID) > 2 years 8.25 
bromexina pensa syr 250 ml 4 mg/5 ml 2.5-5 ml 3ID (=12 mg SID) > 2 years 6.60 
bromexina pharmentis syr 250 ml 4 mg/5 ml 2.5-5 ml 3ID (=12 mg SID) > 2 years 6.60 
froben tosse grassa syr 250 ml 4 mg/5 ml 2.5-5 ml 3ID (=12 mg SID) > 2 years 8.30 
nirolex tosse e catarro syr 250 ml 34 mg/5 ml 2.5-5 ml 3ID (=12 mg SID) > 2 years 6.60 

carbocisteine 

coryfin mucolitico syr 200 ml 250 mg/5 ml 15 ml 3ID (15 ml BID <10, 5 ml BID <5) > 2 years 8.20 
lisomucil tosse mucolitico syr 200 ml 100 mg/5 ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years 7.50 
lisomucil tosse mucolitico syr 125 ml 100 mg/5 ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years NA 
mucocis 30 bag 300 mg 1-2 bag  > 2 years 8.78 
mucocis syr 200 ml 20 mg/ml 7.5 ml 3-4ID (up to 5 years 2-3ID) > 2 years 6.20 
mucolase 20 bag 1.5 g 1-2 bag  > 2 years 14.50 
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mucostar syr 200 ml 5% 15-30 ml SID > 2 years 9.50 
sinecod tosse fluidificante syr 200 ml 50 mg/ml 15 ml 3ID (15 ml BID <10, 5 ml BID <5) > 2 years 7.55 
katarfluid 200 ml od 5 g/100 ml 7.5 ml 3ID (7.5 ml BID up to 5 years) > 2 years 8.20 

carbocisteine lysin salt 

broncolib syr 200 ml 90 mg/ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years 8.00 
carbocisteina COOP syr 200 ml 90 mg/5 ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years 8.00 
carbocisteina EG 10 bag 2.7 g 1 bag SID  8.90 
carbocisteina EG 30 bag 2.7 g 1 bag SID  16.90 
carbocisteina EG syr 200 ml 90 mg/ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years 6.50 
glosid syr 200 ml 90 mg/ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years 8.00 
ilmocin syr 200 ml 90 mg/ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years 8.00 
fluifort syr 200 ml 90 mg/ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years 8.50 
kofituss mucolitico syr 200 ml 90 mg/ml 5 ml 2-3ID (1/2 up to 5 years) > 2 years 9.50 

erdosteine 

erdotin 100 ml od 175 mg/5 ml 10-20 ml die  > 2 years 9.70 
erdotin 20 bag 225 mg 1 bag 2-3ID > 2 years 12.40 
erdotin 20 tab 300 mg 1 tab 2-3ID > 2 years 11.20 
erdotin 20 tab 300 mg 1 tab 2-3ID > 2 years 12.80 
esteclin 00 ml 175 mg/5 ml 10-20 ml die  > 2 years 9.70 
esteclin 20 bag 225 mg 1 bag 2-3ID > 2 years 12.40 
esteclin 20 tab 300 mg 1 cps 2-3ID > 2 years 11.20 
esteclin 20 tab 300 mg 1 tab 2-3ID > 2 years 12.80 

guaifenesin 
actigrip tosse mucolitico 150 ml od 20 mg/ml 10 ml 4ID > 12 years 8.86 
vicks tosse fluidificante syr 180 ml 200 mg/15 ml 15 ml (>11 years), 10 ml (>5 years), 5 ml > 2 years 8.80 
actigrip tosse mucolitico 150 ml bt 20 mg/ml 10 ml 4ID > 12 years NA 

menglitate + ascorbic acid 

coryfin 24 tab 3-4 tab > 30 months 6.10 
coryfin C100 24 tab 3-4 tab > 30 months 6.10 
coryfin C limone 24 tab 3-4 tab > 30 months 6.10 
coryfin espettorante syr 200 ml 3 mg/ml 3 ml 4ID (2.5 ml 3ID up to 5 years) > 2 years 8.20 

sobrerol 

gensob syr 200 ml 40 mg/5 ml 10 ml BID > 2 years 10.34 
relogen syr 200 ml 40 mg/5 ml 10 ml BID > 2 years 10.34 
relogen 20 bag 5 ml 40 mg/5 ml 10 ml BID > 2 years 15.00 
sobrefluid 10 sup 100 mg 1-2 sup die > 2 years 12.00 
sobrepin syr 200 ml 40 mg/5 ml 10 ml BID > 2 years 9.80 
sogenex 20 bag 5 ml 40 mg/5 ml 10 ml BID > 2 years 15.00 
sogenex syr 200 ml 40 mg/5 ml 10 ml BID > 2 years 10.34 
sopulmin 10 sup 100 mg 1-2 sup die > 2 years 8.90 

PP: Public Price, tab: tablet, od: oral drops, syr: syrup, sup: suppository, SID: semel in die, BID: bis in die,  nID: n times per day 
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TABLE A 5 ─ COUGH SUPPRESSANT AVAILABLE IN THE ITALIAN MARKET 

 Drug Formulation Dose Limitations PP (€) 

bromexine chloridrato froben tosse secca syr 125 ml 1.7 mg/5 ml 15 ml 3-4ID (10 ml up to 12 years) > 6 years 6.60 

butamirate citrate 

sinecod tosse sedativo 18 tab 5 mg 1 tab BID > 12 years 5.95 
sinecod tosse sedativo od 20 ml 2 mg/ml 20 od 3-4ID up to 12 years > 6 years NA 
sinecod tosse sedativo od 15 ml 2 mg/ml 20 od 3-4ID up to 12 years > 6 years 5.80 
sinecod tosse sedativo syr 200 ml 30 mg/10 ml 10 ml 3-4ID up to 12 years > 6 years NA 

chloperastine fendizoate cloel bt 200 ml 708 mg/100 ml 5 ml (>7). 3 ml (>4). 2 ml (>2) BID > 2 years 9.00 

 

mititus os 200 ml 4 mg/ml 5 ml (>7). 3 ml (>4). 2 ml (>2) BID > 2 years 9.50 
quik os 200 ml 708 mg/100 ml 2 ml (fino 4 years). 3 ml (fino 7 years). 5 ml (oltre) 

BID > 2 years 9.70 

seki 20 tab 10 mg 8-12 tab die (up to 7 years 4 tab) > 2 years 4.90 
seki syr 200 ml 3.54 mg/ml 3.75 ml 4ID > 2 years 9.40 
seki od 25 ml 35.4 mg/ml 30 od die > 2 years 7.40 

dextrometorphan 

bisolvon tosse sedativo 20 tab 10.5 mg 1-2 tab 4ID > 12 years 6.00 
bisolvon tosse sedativo 200 ml syr 2 mg/ml 5-10 ml 4ID > 12 years 7.35 
recotuss sedativo 100 ml syr 2 mg/ml 2.5 ml 3-4ID > 2 years 8.30 
vicks tosse 18 tab 1 tab 6-8ID (3-4ID if under 12 years) > 6 years 6.70 

dextrometorphan+ dichlorobenzilic alchool neo borocillina 20 tab 10 mg + 1.2 mg 1 tab 8ID > 12 years 6.40 

dextrometorphan+doxilamine+paracetamol 
vicks medinait 180 ml syr 30 ml > 12 years 10.30 
vicks medinait 90 ml syr 30 ml > 12 years 8.09 

dextrometorphan+guaifenesin 
bronchenolo sedativo e fluidificante 150 ml syr 0.15 g + 1 g 10 ml 2-4ID (1/2 under 12 years) > 6 years 5.94 
bronchenolo sedativo e fluidificante 20 tab 3-6 tab (2-3 under 12 years) > 6 years 6.50 

dextrometorphan+sulfoguaiacol coryfin sedativo fluidificante 180 ml syr 10 ml 1-3ID  8.20 
dextrometorphan+triprolidine+pseudoefedrine actifed composto 100 ml syr 10 ml 2-3ID > 12 years 8.86 

dextrometorphan bromidrate 

aricodiltosse 1.5% os od 25 ml 15-30 od 2-3ID (1/3 under 4 years) > 2 years 7.40 
d. b. afom 150 ml syr 0.3% 3-6 ml 4ID > 12 years 6.90 
d. b. sella 20 tab 1-3 tab 4ID > 12 years 4.50 
d. b. zeta 150 ml syr 0.3% 3-6 ml 4ID > 12 years 5.75 
d. b. zeta 20 ml os 1.5% 14-28 od 4ID > 12 years 3.85 
kaumatuss 24 tab 7.5 mg 6-8 tab (2-4 tab under 12 years) > 2 years 8.90 
lisomucil tosse sedativo 100 ml syr 0.3% 15 ml 3-4ID (1/2 under 15 years) > 6 years 5.90 
lisomucil tosse sedativo 24 tab 10 mg 2 tab 3-5ID (1/2 under 15 years) > 6 years NA 
nirolex tosse secca 150 ml syr 30 mg/10 ml 10-20 mg 4ID > 12 years 8.50 
recotuss sedativo 30 tab 6.5 mg 1 tab 3-4ID > 2 years 8.00 
solmucol tosse secca 20 ml od 15 mg/ml 10-20 mg 4ID > 12 years 6.00 
solmucol tosse secca 100 ml syr 30 mg/10 ml 10-20 mg 4ID > 12 years 7.00 
unituss 150 ml syr 2.5 ml (<5), 5 ml (<11), 15 ml 4ID > 2 years NA 
vicks tosse sedativo 180 ml syr 2.5 ml (<5), 5 ml (<11), 15 ml 4ID > 2 years 8.99 
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dropropizine 
actigrip tosse sedativo 24 tab 15 mg 1 tab 4-8ID (3-4ID up to 13 years) > 6 years 8.86 
fluicare tosse sedativo syr 150 ml 15 mg/5 ml 10 (>13). 5 (>3), 2.5 (>1), 1.25 (>6 m) ml 3-4ID.  > 6 mesi 8.90 

dropropizine+sulfoguaiacol tiocalmina syr 200 g (1.2 + 0.1) g/100 ml 1 spoon BID  8.20 

levocloperastine fendizoate 

clofend os 200 ml 5 ml (>7). 3 ml (>4). 2 ml (>2) BID > 2 years 11.50 
privitus os 200 ml 708 mg/100 ml 2 ml (up to 4 years), 3 ml (up to 7 years), 5 ml 

(over) BID > 2 years 9.90 

privitus os 200 ml 708 mg/100 ml 2 ml (up to 4 years), 3 ml (up to 7 years), 5 ml 
(over) BID > 2 years 9.90 

levodropropizine 

danka syr 200 ml 30 mg/5 ml 3-10 ml 3ID > 2 years 6.53 
fluibron tosse secca syr 200 ml 30 mg/5 ml 3-10 ml 3ID > 2 years 9.50 
levofropropizina EG syr 200 ml 30 mg/5 ml 3-10 ml 3ID > 2 years 5.90 
levofropropizina EG od 30 ml 60 mg/ml 9-60 mg 3ID > 2 years 7.80 
levotuss syr 200 ml 30 mg/5 ml 3-10 ml 3ID > 2 years 8.50 
levotuss 20 tab 60 mg 1 tab 3ID > 2 years 7.00 
levotuss 10 bus 10 ml 60 mg/10 ml 1 bus 3ID > 2 years 9.50 
levotuss tosse od 30 ml 60 mg/ml 9-60 mg 3ID > 2 years 9.77 

napinalon 

nepituss syr 200 ml 0.1% 5 ml 3ID > 8 years 12.10 
nepituss od 30 ml 1% 5 mg 3ID > 8 years 17.70 
placatus syr 200 ml 0.1% 5 ml 3ID > 8 years 10.74 
placatus od 30 ml 1% 5 mg 3ID > 8 years 15.70 

paracetamol+prometazin+dextrometorphan 
bromidrate 

tachinotte 120 ml syr 20 ml (10 ml under 16 years) > 12 years 6.90 

prenoxdiazine+carbocystein libexin mucolitico os 200 ml (1.67g+2 g)/100 ml 2.5-5 ml 3-4ID > 2 years 9.49 

dextrometorfano bromidrate 
bechilar 100 ml syr 3 mg/ml 7.5 ml 1-3ID > 2 years 7.50 
bronchenolo tosse 150 ml syr 1.54 mg/ml 15 ml 3-4ID (1/2 under 12 years) > 6 years 9.90 
d. b. afom 1.5% od 20 ml 14-28 od 4ID > 12 years 3.95 

diidrocodein+pentetrazole cardiazol paracodina od 10 ml 20 mg + 100 mg/ml 1 drop per year 2-3ID > 2 years 10.62 
PP: Public Price, tbt: tablet, os: oral suspension, od: oral drops, syr: syrup, bt: bottle, SID: semel in die, BID: bis in die,  nID: n times per day 

TABLE A 6 ─ ANTI-INFLAMMATORY  AVAILABLE IN THE ITALIAN MARKET 

 Drug Formulation Dose Limitations PP (€) 

ambroxol cloridrate 
zerinol gola menta 18 tab 20 mg 6 tab die > 12 years 7.40 
zerinol gola ribes nero 18 tab 20 mg 6 tab die > 12 years 4.50 

eucalyptol+terpineol calyptol inalante 10 bt 5 ml 1 f 2-3ID > 30 mesi 6.00 
levomentol+canphora+eucalyptol 
+turpentine 

vicks vaporub cream 100 g 5 g BID > 30 mesi 9.95 
vicks vaporub cream 50 g 5 g BID > 30 mesi 6.10 

Pelargonium sidoides extract kaloba syr 100 ml 20 mg/7.5 ml 5 ml 3ID > 6 years 10.90 
PP: Public Price, tab: tablet, os: oral suspension, od: oral drops, syr: syrup, bt: bottle, BID: bis in die,  nID: n times per day 
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TABLE A 7 ─ DRUGS FOR AEROSOL DELIVERY  AVAILABLE IN THE ITALIAN MARKET 

 Drug Formulation Dose Limitations PP (€) 

acetylcisteyn 

a. almus 5 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  4.70 
a. EG 5 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  4.50 
a. hexal 10 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  9.00 
a. hexal 5 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  4.50 
fluimucil 10 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  11.90 
fluimucil 5 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  5.82 
mucofrin 5 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  4.50 
mucomucil 10 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  11.20 
mucosolvan 6 bt 2 ml 15 mg/2 ml 2-3 bt die (1-2 bt die up to 5 years)  10.50 
mucosolvan 40 ml neb sol 7.5 mg/ml 2-3 ml 1-2ID (1-2 ml 1-2ID up to 5 years)  11.50 
solmucol 5 bt 3 ml 300 mg/3 ml 1 bt 1-2ID  6.25 

ambroxol cloridrate 

ambrotus 10 bt 2 ml 15 mg 2-3 bt die (1-2 up to 5 years) > 2 years 9.80 
ambroxol Union Health 40 ml neb sol 0.75% 2-3 ml 1-2ID (2 ml up to 5 years) > 2 years 7.60 
ambroxol Union Health 10 bt 2 ml 15 mg/2 ml 2-3 bt die (1-2  up to 5 years) > 2 years NA 
ambroxol angelini 50 ml neb sol 7.5 mg/ml 2-3 ml 1-2ID (2 ml up to 5 years) > 2 years 7.50 
ambroxol dorom 10 bt 2 ml 15 mg/2 ml 2-3 bt die (1-2  up to 5 years) > 2 years 6.50 
ambroxol EG 10 bt 15 mg/2 ml 2-3 bt die (1-2  up to 5 years) > 2 years 6.50 
ambroxol hexal 100 ml neb sol 7.5 mg/ml 2-3 ml 1-2ID (2 ml up to 5 years) > 2 years 7.50 
ambroxol pharmentis 10 bt 15 mg/2 ml 2-3 bt die (1-2  up to 5 years) > 2 years 6.90 
amobronc 10 bt 2 ml 7.5 mg/2 ml 2-3 bt die (1-2  up to 5 years) > 2 years 16.20 
azimil 15 tab 2 ml 15 mg/2 ml 1 tab BID (1/2-1 tab 1-2ID  up to 5 years) > 2 years 8.50 
azimil 30 tab 2 ml 15 mg/2 ml 1 tab BID (1/2-1 tab 1-2ID  up to 5 years) > 2 years 16.95 
broxol 40 ml bt 0.75% 2-3 ml 1-2ID (1-2 ml 1-2ID up to 5 years) > 2 years 11.60 
brufix 20 tab 0.75% 1 tab BID (1/2 tab BID  up to 5 years) > 2 years 14.80 
naxim 30 tab 15 mg/2 ml 1 tab BID (1/2-1 tab 1-2ID up to 5 years)  16.95 
zinpel 15 tab 2 ml 15 mg/2 ml 1 tab BID (1/2-1 tab 1-2ID)  10.00 
zinpel 30 tab 2 ml 15 mg/2 ml 1 tab BID (1/2-1 tab 1-2ID)  NA 
fluibron 40 ml neb sol 0.75% 2-3 ml 1-2ID (2 ml 1-2ID up to 5 years) > 2 years 12.77 
fluibron 20 tab 2 ml 15 mg/2 ml 1 tab BID (1/2-1 tab 1-2ID up to 5 years) > 2 years 14.01 
fluibron 6 bt 2 ml 15 mg/2 ml 1 bt BID (1 bt 1-2ID up to 5 years) > 2 years 10.49 

bromexine cloridrate bisolvon os 40 ml 2 mg/ml 8 ml (2-4 ml up to 12, 1-2 up to 6) 3ID > 2 years 8.90 

sobrerol 

repusox 10 tab 3 ml 40 mg/3 ml 1 tab 1-2ID  8.50 
sobilon 10 tab 3 ml 40 mg/3 ml 1 tab 1-2ID  8.50 
sobrefluid 10 tab 3 ml 40 mg/3 ml 1 tab 1-2ID  8.80 
sopulmin 10 bt 3 ml 40 ml 1 tab 1-2ID  11.00 
sopulmin 10 bt 4 ml 40 ml 1 tab 1-2ID  11.00 

PP: Public Price, tab: tablet, os: oral suspension, od: oral drops, syr: syrup, bt: bottle, neb sol: nebulizer solution, SID: semel in die, BID: bis in die,  nID: n times per day 


